
 

 

 
V&V Integrated 
Waste Management  
Integrated Wastewater Treatment, Biogas and 

Biofertiliser FEED 

Project Code 

PIP 2021-1226 

Prepared by 

TESSELE CONSULTANTS 

Date Submitted 

24/01/22 

 Published by 

Australian Meat Processor Corporation 

Date Published 

22/04/2022 

 

  



 

Disclaimer The information contained within this publication has been prepared by a third party commissioned by Australian Meat Processor Corporation 

Ltd (AMPC). It does not necessarily reflect the opinion or position of AMPC.  Care is taken to ensure the accuracy of the information  

contained in this publication. However, AMPC cannot accept responsibility for the accuracy or completeness of the information or opinions contained in this 
[...]
The wastewater was pumped by a 3 kW pump set to from the aerobic tanks to the secondary DAFs clarifiers. 

 

 

 

  



 

AMPC.COM.AU 

` 

30 

BNR Recirculation Pump Sets  

The biological nutrient removal process requires to lines for recirculation of nitrified effluent and for sludge. The Internal 

recirculation line, starting at the end of the aerobic stage and returning to the start of the anoxic stage, requires flexibility 

in flow rates which can vary from 2 up to 5 times in relation to the plant inlet flow rate. The Sludge recirculation line 

varies from 0.5 to 1.0 time in relation to the plant inlet flow rate. The set was per treatment train and specifications for 

each recirculation line and pump sets are as follow: 

Tags Design conditions Basic Specifications 

IN-Recirc. R.002 to R.001 

 

Average design flow rate = 34 kL/h 

Recirculation from 2 to 5 times 

Recirculation flow range 68 to 170 kL/h 

2 pipelines (pump sets running in parallel) 

Pump power (each): 11 kWh 

Total head: 7.5 m 

Number of pumps: 3 (duty, duty. Stand-by) 

IN-Recirc. R.004 to R.003 

 

Average design flow rate = 34 kL/h 

Recirculation from 2 to 5 times 

Recirculation flow range 68 to 170 kL/h 

2 pipelines (pump sets running in parallel) 

Pump power (each): 11 kWh 

Total head: 7.5 m 

Number of pumps: 3 (duty, duty. Stand-by) 

 

Secondary clarifier (DAF.002 and DAF.004) 

A secondary DAF system is proposed to separate the sludge from the treated wastewater and is part of the biological 

nutrient removal stage. The process has a smaller footprint when compared to a conventional secondary clarifier 

(operated based on sludge settling). Compared to clarifiers, the DAF also allows higher application rates and 

significantly more operational flexibility, via recirculation and coagulants/ polymer dosing possibilities. DAF is also very 

effective in the summertime when sludge tends to naturally float to the surface. A chemical dosing skid will include 

coagulant and polymer dosing all via static mixer into the inlet pipeline. This will increase the removal of phosphorous. 

A recirculation pump will feed treated wastewater for the air recirculation system. 

Two sets of secondary packaged DAF systems are designed to separate the sludge from the clarified wastewater in 

the biological nutrient removal stage. The process has a smaller footprint when compared to a conventional clarifier. 

The DAF allows higher application rates and significantly more operational flexibility, via recirculation rates and 

coagulants/polymer dosing possibilities. DAF is also very effective in summertime when sludge tends to naturally float 

to the surface. 

A chemical dosing skid will include coagulant and polymer dosing all via static mixer into the inlet pipeline. A 

recirculation pump will feed treated wastewater for the air saturator system. A recirculation pump will feed treated 

wastewater for the air saturation system. 

Part of the thickened sludge is recirculated to the system (using a pump-set of 2.5 kW for each train), and the excess 

sludge was sent out for dewatering and for disposal off-site (sent to the biogas plant in the future). A sludge generation 

rate of ~32 kL /day is estimated assuming sludge total solids (TS) concentration of ~6.2% (adjusted according to 

operational requirements and efficiencies). The clarified effluent was transferred by gravity to a common buffer tank 

(TK.004) preceding the advanced treatment stage. 

 



 

AMPC.COM.AU 

` 

31 

Tags Design conditions Basic Specifications 

DAF.002 

 

Ultimate inlet flow rate = 51 kL/h 

Recirculation rate = 30% 

Application rate = 5m/h (low application for higher removal 

efficiency) 

Average flow rate design = 74 kL/h (including recirculation) 

*Sludge concentration increased by 9 times and SL. Recir. 

has decreased 9 times 

Minimum area required = 15m2 

Length: 7.0 m 

Total Height: 2.5 m 

Width: 2.2 m 

Material: Stainless Steel  

Dosing point 3 Flocculant Dosing Range from 0 to 5 L/hr  

DAF.004 

 

Ultimate inlet flow rate = 51 kL/h 

Recirculation rate = 30% 

Application rate = 5m/h (low application for higher removal 

efficiency) 

Average flow rate design = 74 kL/h (including recirculation) 

*Sludge concentration increased by 9 times and SL. Recir. 

has decreased 9 times 

Minimum area required = 15m2 

Length: 7.0 m 

Total Height: 2.5 m 

Width: 2.2 m 

Material: Stainless Steel  

Dosing point 4 Coagulant Dosing Range from 0 to 5 L/hr  

 

5.4.1.3 Polishing stage 

Buffer tank and chemical dosing (TK.004) 

The buffer tank is designed to stabilize the flow rate and accumulate enough water volume for the membrane filtration 

process. The tank also offers the opportunity to dose necessary chemical additives and prepare the effluent for the 

membrane filtration step (as per membrane manufactures requirements). The TK.004 will have 30 minutes holding 

capacity, 35 kL volume which is required for feeding the UF system. In the polishing stage, phosphorous was removed 

by precipitation with ferric chloride (or other metallic coagulant), using an in-line static mixer. A provision for dosing 

sodium hydroxide for pH adjustment is included in the design, however all jar tests to date indicate that pH adjustment 

not required. 

Tags Design conditions Basic Specifications 

TK.004 

 

Amortization volume 1,640 kL/day 

Operational hours = 24 hours  

Minimum Holding Capacity = 30 minutes  

D: 3.5 m H: 3.5 m Volume: 36.8 kL 

Material Concrete 

Spaced with baffles 

Dosing Point 5* Ferric Chloride Dosing  

Sodium Hydroxide dosing  

Sodium hypochlorite dosing 

Ferric Chloride (TBC) 

Sodium Hydroxide (provision only) 

Chlorine Dosing (TBC) 

* Dosing rates was confirmed by the membrane supplier.  



 

AMPC.COM.AU 

` 

32 

Ceramic Membranes Ultra-filtration (UF.001 and UF.002) 

Designed to treat water with low TSS from 30mg/L to 50 mg/L. The final filtration stage of the wastewater treatment 

process includes a ceramic membrane filtration unit. We have preliminarily selected modular ceramic membrane 

ultrafiltration (UF) process to provide water with non-potable reuse characteristics. The main characteristics of the 

process include: 

- Low pressure rates (0.5 to 1.0 bar) when compared to RO (>15 bar) 

- Pore size 0.1µm 

- Efficient removal for: TSS, turbidity, macromolecules, colloids, and protein. 

- Typical log removal value (LRV) for germs and bacteria > 5 

Ferric Chloride dosing will take place just before the membrane system (as needed) for ultimate phosphorous 

removal. The membranes are periodically back-flushed with filter permeate water and then back-flush water sent 

back to the treatment.  

Two skid mounted ceramic ultrafiltration systems was used as a main polishing stage for treated water. The filtration 

rate adopted for the design 133 LMH, resulting in 84 membrane modules with 6 m2 each. The membrane pore size is 

0.1µm, and membrane material is Ceramic. The system outlet water will have a permeate with turbidity bellow < 0.1 

NTU. The system was designed for a recovery ratio of 95 - 98% of water. Feed water requires pre-conditioning with 

pH adjustment, chlorine, and coagulant/flocculant dosing. Two pump sets are required to pump the water into the 

membrane modules (as per manufacturer specifications). The system includes cleaning chemical dosing set, service 

water tank and chemical preparation tank. 

Tags Design conditions Basic Specifications 

UF.001  

 

Average inlet flow 802 kL per day 

Filtration rate = 133 LMH 

Rejection (backwash 

requirements/phosphorous removal) = 2 -5% 

Number of towers per train = 6 

Number of modules per tower = 7 

Total modules per train = 42 

Filtration area per module = 252 m2 

UF.002  Average inlet flow 802 kL per day 

Filtration rate = 133 LMH 

Rejection (backwash 

requirements/phosphorous removal) = 5% 

Number of towers per train = 6 

Number of modules per tower = 7 

Total modules per train = 42 

Filtration area per module = 252 m2 

Power requirements Including = filtration, backwash, blower and 

cleaning chemicals dosing 

As per manufacturer 35 – 40 kWh /day 

 

  



 

AMPC.COM.AU 

` 

33 

5.4.1.4 Double-barrier disinfection 

Further removal of pathogens is ensured by using a double disinfection process. Following UV irradiation, and 

chlorination for disinfection will take place prior entering the storge tank. 

UV radiation Effective, rapid, chemical free, does not require much space, avoid by-products 

formation.  

Chlorination Use of sodium hypochlorite to improve elimination of remaining microorganisms. It is 

simple cost effective. Required a minimal dose residual > 2.0mg/L for water storage for 

and further reuse. 

 

UV- Disinfection (UV.001 and UV.002) 

The UV system will work as a safety barrier for removal of remaining virus, protozoa, and bacteria after UF system. 

Located in-line right after Ultrafiltration system, it is assumed minimum UV transmittance of 90% for the water. The 

UV dosage of 100 mJ/cm2 was considered for equipment selection. By applying this dosage, the system will guarantee 

2 LRV of Virus and was sufficient for 4.5 LRV of Protozoa and 5.0 for Bacteria. The selected model includes 2 units 

with 2.5 kW MP UV Lamps. 

Chlorination - Disinfection (DI.001) 

Sodium Hypochlorite was dosed after the UV disinfection system to maintain a minimum of 2.0 mg/L of chlorine 

residual in the water. Sodium Hypochlorite was dosed via dosing pumps and inject will static mixer installed in-line; 

the storage tanks right after the chlorine dosage is designed to allow min of 30 min contact time, resulting in a CT of 

60 mg.min/L, which is a conservative approach for <0.2 NTU, pH <7.5 and temperature <15˚C (AASI, 2017). 

Considering the UF system, the UV system and the chlorination, combined processes will guarantee required treated 

water quality parameters. 

Process Log Removal V 

Description Virus Bacteria Protozoa 

Ceramic UF 1 5 5 

Ultraviolet 2 5 4.5 

Chlorination 3 3 3 

Total 6 13 12.5 

 

5.4.1.5 Reverse Osmosis (RO) – optional 

The design will consider space and connections for the future installation of a modular Reverse Osmosis plant in case 

higher reuse purposes are to be considered. These include applications inside the processing plant, and green 

hydrogen production. However, if an RO system is implemented there will an issue to be addressed with regards to 

brine disposal. The estimate is that around 300 – 350 kL per day of brine would have to be processed or removed 

from site, defeating our resource recovery outcomes. Therefore, from a designer point of view, our recommendation 

is to prioritise fit for purpose uses of high-quality treated wastewater without resorting to the use of RO. 



 

AMPC.COM.AU 

` 

34 

5.4.1.6 Treated Water Storage – (TK.005) 

After disinfected and chlorinated treated water was stored in a treated water tank (covered), with total capacity of 440 

kL, equivalent to ~6 hours storage. The tank will have low level alarm offering at least 30 min hydraulic retention time 

to achieve minimum contact time for chlorination. From the storage tanks the water was pumped to required uses, 

both on site and for irrigation purposes. 

5.4.1.7 Sludge dewatering  

A Screw Press was installed to receive combined sludge form primary DAF, secondary DAF and UF backwash result 

in ~115 kL/d at 1.5%. The centrifuge was responsible for concentrating the sludge to ~20% of TS prior sending of site 

for disposal. This will minimize the amount of sludge to be sent out of site to approximated 12m3 per day. The 

dewatering process adopted is via a Screw Press Huber RoS3Q 440 Inclined Sludge Press (ISP). The equipment 

allows to feed hydraulic loads from 4-8 kL/hour and dry solids load from 70 to 140 kg/hour, being adequate for the 

WWTP sludge dewatering purposes. Excess water was returned to wastewater equalization tank (T.001) via 

pressurized pipeline. The centrifuge will have a polymer dosing system to improve the sludge thickening process. 

Tags Design conditions Basic Specifications 

SP.001 

 

Hydraulic loading = 115 m3/d = 8 kL / hour 

Solid’s content = 1.46% 

Dry solids loading = 1.68 ton/d = 120 kg/h 

Operation = 14 hours 

 

RoS3Q 440 ISP or similar 

Installation Dimensions 

Length = 6.1m 

Width = 2.5 m 

Height = 2.8 m  

Dosing point 

within unit 

Polymer Dosing Polymer to be adjusted during 

operation dosing volume TBC 

with screw press supplier 

TK.006 Sludge storage tank Volume sufficient to store waste 

from primary DAFs, secondary 

DAFs and filtration systems for 

minimum of 10 hours. 

 

A sludge storage thank for waste from primary DAFs, secondary DAFs and filtration systems was incorporated in the 

design. Tank dimensions was specified once conversations with suppliers progress. 

5.4.2 Biogas plant process design description 

This section describes the main parameters and assumptions made during process design stages. The complete basis 

of design is in Appendix. The Biogas plant process cascade was designed based on a combination of unit operations, 

aiming for optimization of combined solid waste treatment and high methane yield, as described in Figure 8. 



 

AMPC.COM.AU 

` 

35 

 

Figure 8. Summary of steps considered on the Biogas plant design. 

 

The following sections describe specifications of individual equipment and processes. Refer to Appendices, 

Technical Drawings: 

- 210615-V&V-FEED-BG-DW-001 for General Arrangement and Plant Layout 

- 210615-V&V-FEED-BG-DW-002 for Process Flow Diagram 

Process Concept Design 

The adopted process configuration is a Wet Co-Digestion Biogas Plant with up to ~65 days hydraulic retention time 

(HRT) operating in a Mesophilic temperature range (37°C). By-products originated from this plant includes fuel 

(biogas), energy (heat and electricity); and biofertiliser (in the form of slurry or pellets). Initial estimates have considered 

a facility able to process a total of 69 tonnes of combined organic waste per day (equivalent to 25,185 tonnes per 

year). The plant supports gradually feeding of additional organic wastes (conditioned to Characterisation and 

suitability/compatibility with existing substrates and anaerobic digestion process), and depending on the characteristics 

of the additional substrates, HRTs could be reduced to ~40 days and plant capacity is increased without need for 

expansion. 

For the selected process configuration Continuous Stirred Tank Reactor (CSTR), the feeding solids content cannot 

exceed 12% and the reactor preferably operates around 10% of total solids. Adjustment in the substrate feeding solids 

content is possible due to flexibility in the substrate pre-conditioning system. The designed Organic Loading Rate 

(ORL), which is the organic dry mater content has adopted a conservative approach with ORL of 1.6 kg/m3 .day, 

allowing plant to increase capacity and support substrate load variations without need for expansion. This type of 

plants can operate from 1 up to 4 kg/m3 .day. Both, HRT and ORL and interconnected and must be evaluated 

concomitantly and are conditioned to the solids content feeding the reactor. 

5.4.3 Pre-treatment  

The waste receiving station, pre-treatment and feeding system was located at an enclosed shed protecting the streams 

from environment conditions, such as rain water and wind. The shed also offers the opportunity for receiving different 

streams with potential to feed the digestor. To have flexibility with the types of substrates handled, the system will 

Pre-treat

• Liquids and solids receiving and conditioning 

AD 
Reactor

• Neutralization of substrate pollutants load via anaerobic bacteria conversion into biogas and digestate

Energy 
recovery

• Biogas treatment and heat & power generation in CHP engine

Post 
Processing

• Dewatering of the digestate for processing on the biofertiliser plant